
 - 1 - 

VIRGINIA WATER QUALITY IMPROVEMENT FUND 
POINT SOURCE GRANT AND 

OPERATION AND MAINTENANCE AGREEMENT 
Contract #440-S-09-03  

 
THIS AGREEMENT is made as of this TBD day of TBD, 2008, by and between the Director of 

the Virginia Department of Environmental Quality in his official capacity, or his designee (the 
“Director”), and Alleghany County (the “Grantee”). 
 

Pursuant to the Virginia Water Quality Improvement Act of 1997, Chapter 21.1, Title 10.1 of the 
Code of Virginia (1950), as amended (the “Act”), the General Assembly created the Virginia Water 
Quality Improvement Fund (the “Fund”).  The Director, in coordination with the Director of the 
Department of Conservation and Recreation, is authorized by the Act to make Water Quality 
[...]
the Grantee to perform its duties under this Agreement and any failure of the Project to meet the 
requirements of this Agreement or the requirements of any permit that may be issued by the Board 
regarding the Project constitutes irreparable harm to the Commonwealth for which the Director or 
Department lacks an adequate remedy at law.   
 

ARTICLE IX 
GENERAL PROVISIONS 

 
9.0. Effect of the Agreement on Virginia Pollutant Discharge Elimination System (VPDES) 

Permit.  This Agreement shall not be deemed to relieve the Grantee of its obligations to comply with the 
terms of its VPDES permit issued by the Board. 
   

9.1. Disclaimer.  Nothing in this Agreement shall be construed as authority for either party to 
make commitments which will bind the other party beyond the covenants contained herein. 
 
 9.2 Non-Waiver.  No waiver by the Director of any one or more defaults by the Grantee in the 
performance of any provision of this Agreement shall operate or be construed as a waiver of any future default 
or defaults of whatever character. 
 

9.3. Integration and Modification.  This Agreement constitutes the entire Agreement between 
the Grantee and the Director.  No alteration, amendment or modification of the provisions of this 
Agreement shall be effective unless reduced to writing, signed by both the parties and attached hereto.  
The Department and the Grantee shall confer within six months after each reissuance of the Grantee’s 
VPDES permit for the purpose of determining whether this Agreement should be modified or terminated. 
 This Agreement may be modified by agreement of the parties for any purpose, provided that any 
significant modification to this Agreement must be preceded by public notice of such modification. 

 
9.4. Collateral Agreements.  Where there exists any inconsistency between this Agreement 

and other provisions of collateral contractual agreements which are made a part of this Agreement by 
reference, the provisions of this Agreement shall control. 

 
9.5. Non-Discrimination.  In the performance of this Agreement, the Grantee warrants that it 

will not discriminate against any employee, or other person, on account of race, color, sex, religious 
creed, ancestry, age, national origin or other non-job related factors.  The Grantee agrees to post in 
conspicuous places, available to employees and applicants for employment, notices setting forth the 
provisions of this non-discrimination clause. 
 

9.6. Conflict of Interest.  The Grantee warrants that it has fully complied with the Virginia 
Conflict of Interest Act as it may apply to this Agreement. 

 
9.7. Applicable Laws.  This Agreement shall be governed in all respects whether as to 

validity, construction, capacity, performance or otherwise, by the laws of the Commonwealth of Virginia. 
 The Grantee further agrees to comply with all laws and regulations applicable to the Grantee’s 
performance of its obligations pursuant to this Agreement. 
 

9.8. Records Availability.  The Grantee agrees to maintain complete and accurate books and 
records of the Project Costs, and further, to retain all books, records, and other documents relative to this 



 - 8 - 

Agreement for three (3) years after final payment.  The Department, its authorized agents, and/or State 
auditors will have full access to and the right to examine any of said materials during said period. 
Additionally, the Department and/or its representatives will have the right to access work sites during 
normal business hours, after reasonable notice to the Grantee, for the purpose of ensuring that the 
provisions of this Agreement are properly carried out. 
 

9.9. Severability.  Each paragraph and provision of this Agreement is severable from the 
entire Agreement; and if any provision is declared invalid, the remaining provisions shall nevertheless 
remain in effect. 

 
9.10. Notices.  All notices given hereunder shall be in writing and shall be sent by United 

States certified mail, return receipt requested, postage prepaid, and shall be deemed to have been received 
at the earliest of:  (a) the date of actual receipt of such notice by the addressee, (b) the date of the actual 
delivery of the notice to the address of the addressee set forth below, or (c) five (5) days after the sender 
deposits it in the mail properly addressed.  All notices required or permitted to be served upon either party 
hereunder shall be directed to: 

 
Department: Virginia Department of Environmental Quality 

Chesapeake Bay Program 
P.O. Box 1105  
Richmond, VA 23218 
Attn: WQIF Program Manager 

 
Grantee: Alleghany County  
  9212 Winterberry Avenue  
  Covington, VA 24426 

Attn:  Public Utility Director 
 
 9.11. Successors and Assigns Bound.  This Agreement shall extend to and be binding upon the 
parties hereto, and their respective legal representatives, successors and assigns. 

 
9.12. Exhibits.  All exhibits to this Agreement are incorporated herein by reference. 

 
9.13. Termination.  This Agreement shall terminate 20 years after the Agreement is executed 

by both parties or by an earlier date by agreement of the parties; provided, however, that except for 
termination for cause due to Material Breach, the Director’s obligation under Section 4.1 herein to pay the 
Grant amount shall survive termination if such amount has not been paid in full as of the termination date. 
  

ARTICLE X 
COUNTERPARTS 

 
10. This Agreement may be executed in any number of Counterparts, each of which shall be 

an original and all of which together shall constitute but one and the same instrument. 
 

ARTICLE XI 
NUTRIENT CREDITS TO BE MADE AVAILABLE FOR EXCHANGE 

 



 - 9 - 

11. To aid in implementing the Nutrient Credit Exchange Program, the Grantee shall make 
all Point Source Nitrogen and Phosphorus Credits generated in a calendar year available for nutrient 
allocation compliance.  “Point Source Nitrogen Credit” and “Point Source Phosphorus Credit” shall have 
the meaning as defined in Virginia Code §62.1-44.19:13.  The amount of Credits and facilities authorized 
to generate Credits shall be governed by the Watershed General Permit Regulation for Total Nitrogen and 
Total Phosphorus Discharges and Nutrient Trading (9 VAC 25-820).  The Department shall control 
Credits not otherwise used by the Grantee for waste load allocations or compliance purposes and will 
make such Credits reasonably available to other dischargers for nutrient allocation compliance through 
the Water Quality Improvement Fund.  For purposes of this Agreement, “used by the Grantee” shall 
include any use whereby the Credits are applied to any compliance obligation of the Grantee, included 
within an individual compliance plan or basin-level compliance plan of the Virginia Nutrient Credit 
Exchange Association, or traded to and used by the owner or operator of another facility for nutrient 
allocation compliance. 
 
 
WITNESS the following signatures, all duly authorized. 
 

DIRECTOR OF THE DEPARTMENT OF ENVIRONMENTAL QUALITY 
 

By: __________________________________________ 
 
Date: __________________________________________ 

 
 

GRANTEE’S AUTHORIZED REPRESENTATIVE 
 

By: ___________________________________________ 
 
Date: ___________________________________________



 

 

EXHIBIT A 
PROJECT DESCRIPTION  

Grantee: Alleghany County 
Grant:   #440-S-09-03 
 
Alleghany County has proposed to build and operate a new regional wastewater treatment plant (WWTP), 
which will take the existing 2 million gallon per day (MGD) Clifton Forge treatment plant offline.  The 
proposed Lower Jackson River Regional WWTP will serve Alleghany County, the Town of Clifton 
Forge, and the Town of Iron Gate.   
 
Under new nutrient discharge control regulations for the Chesapeake Bay and its tributaries, the County 
received a combined, “bubbled” waste load allocation for nitrogen and phosphorus for its two treatment 
plants discharging within the James watershed.  In addition to far reaching concerns for nutrient removal 
to meet tidal water quality standards, the Jackson River is the subject of a TMDL being developed by 
DEQ with the driver being lower total phosphorus concentrations for local water quality protection.    

 
A Preliminary Engineering Report (PER) for a 3.5 MGD Lower Jackson River Regional WWTP was 
submitted to DEQ in February 2007, which evaluated three alternative biological processes for the new 
facility.  Based on the capital and annual cost comparisons along with expected treatment performance, it 
was recommended that the proposed Lower Jackson River Regional WWTP, now sized with a design 
flow of 2.6 MGD, utilize the 5-stage [Bardenpho] activated sludge process, which offers the benefit of 
higher phosphorus removal through biological activity and thereby reducing chemical usage. 
 
This project consists of various facilities included in the PER which are intended to achieve nutrient 
compliance.  Processes being installed, and their grant eligibility as Nutrient Reduction Technology (NRT), 
are described as follows. 
 
Preliminary Treatment:  A new Preliminary Treatment Facility (not grant eligible) will be constructed to 
provide raw wastewater influent screening, pumping, grit classifier/removal, and residuals handling.  An 
odor control (biofilter) facility is also proposed. 
 
Secondary Treatment:   
 

• Biological nutrient removal (partially grant eligible) via a 5-stage activated sludge process which 
includes parallel train, concrete aeration basins with fiberglass partitions and diffused aeration.  
Two duty blowers and one standby centrifugal blower will be provided to supply diffused air to 
the basins.  A combined return activated sludge (RAS) and waste activated sludge (WAS) pump 
station is proposed (includes:  three RAS and two WAS pumps). 

 
• Internal mixed liquor recycle (grant eligible) for denitrification will be provided by slide-rail 

submersible propeller pumps with variable frequency drives. 
 
• Clarifiers (partially grant eligible):  Two circular concrete tanks w/ Stamford type baffles and a 

center influent feed/well for energy dispersion are proposed, each with an average design capacity 
of 1.3 MGD. 

 
 
 



 

 

EXHIBIT A 
PROJECT DESCRIPTION  

(continued)  
Grantee: Alleghany County  
Grant:   #440-S-09-03 
 

• Effluent Polishing Filters (grant eligible):   Two 10-disk cloth media filters in steel tanks mounted 
on a concrete pad; each filter is proposed for a peak capacity of 5 MGD. 

 
• UV Disinfection and Post-Aeration (not grant eligible)  

 
• Solids handling and Dewatering (partially grant eligible): Two 169,000 gallon aerated sludge 

digesters and one centrifuge are proposed for the project.  . 
 
• Chemical Feed (grant eligible):  Bulk chemical storage and feed facilities are proposed for alum 

to precipitate phosphorus and magnesium hydroxide for alkalinity control. 
 
• Electrical System Improvements (partially grant eligible):  The wastewater treatment plant will 

include a new onsite standby generator and switchgear building, in the event electrical service is 
disrupted.  

 
• Distributed Control System (partially grant eligible):  A new plant-wide distributed control 

system will be provided to improve treatment plant automation and control. 



 

 

EXHIBIT B 
TOTAL PROJECT BUDGET  

Grantee: Alleghany County 
Grant:   #440-S-09-03 
 
The following budget reflects the estimated costs associated with eligible components of the Project. 

PROJECT COMPONENT
PROJECT 

COSTS
ELIGIBL

E
PROJECT 

COSTS NOTES(A)
Headworks $1,336,292 0% $0 1
Biological Reactor Structure $3,428,175 23% $788,480 2
Mixers, Baffles, Nitrate Recycle $606,392 93.77% $568,587 3
Inline Instrumentation $56,566 100% $56,566 4
Process Blowers & Diffusers $1,131,840 0% $0 1
Clarifiers $1,688,168 50% $844,084 4
RAS Pumping $249,812 0% $0 1
Processing Building:

Filter Equipment $1,666,297 100% $1,666,297 4
Biosolids $785,314 40% $314,126 4

Chemical Feed/Storage $630,217 100% $630,217 4
UV/Post Aeration $747,565 0% $0 1
Sludge Digesters $845,065 40% $338,026 4
WAS Pumping $129,820 40% $51,928 4
Plant Service Pump Station $143,072 0% $0 1

Construction Subtotal $13,444,595 39.11% $5,258,311
Generator/Electric $2,289,046 39.11% $895,246 5
Supervisory Control And Data Acquisition $1,013,699 39.11% $396,458 5
Lab/Control Building $513,693 12.62% $64,828 6
Non-Potable Water $217,657 30.00% $65,297 7
General Site Work & Piping $2,516,847 39.11% $984,339 5
Mobilization/Bond/Insurance $283,516 39.11% $110,883 5

Nonspecific Construction Subtotal $6,834,458 $2,517,051
Construction Total $20,279,053 38.34% $7,775,362

Preliminary Engineering Report $222,733 38.34% $85,396 8
Env. Impact Analysis/Infiltration-Inflow Study $160,056 0% $0 9
Value Engineering $70,000 38.34% $26,838 8,10
Final Design (Plans & Specs) $1,484,383 38.34% $569,112 8
Construction Mgmt/Inspection $618,332 38.34% $237,068 8
Construction Phase Service (HSMM) $371,127 38.34% $142,290 8
O&M Manual/As-builts/Start-up $114,086 38.34% $43,741 8
Sludge Mgmt Plan $4,570 0% $0 1

Engineering Total $3,045,287 $1,104,445
Bond Counsel $20,000 0% $0 9
Construction Contingency (10%) $2,027,905 $777,536 11

TOTALS $25,372,245 $9,657,343
GRANT PERCENTAGE 80%

GRANT AMOUNT $7,725,875  
 
A.  See Page B-2 for notes on costs attributable to Nutrient Removal Technology (NRT). 



 

 

EXHIBIT B 
 

PROJECT BUDGET 
(continued)  

Grantee: Alleghany County  
Grant:   #440-S-09-03 
 
 
Page B-2:  Notes on costs attributable to Nutrient Removal Technology (NRT): 
 

1. Not considered to be NRT. 
 
2. The eligible percentage for the unit process represents the volume of the structure dedicated 

to anoxic/anaerobic and as determined per DEQ Guidance Memorandum (GM) #06-2012. 
 
3. The eligible percentage for the unit process, as determined per DEQ GM #06-2012.  The cost 

for mixers, baffles and nitrate recycle were 100% eligible; swing zone mixer costs were 50% 
eligible, for a net eligibility of 93.77%.  

 
4. Eligible percentage for the unit process, as determined per DEQ GM #06-2012. 

 
5. Represents the construction costs associated with NRT specific components divided by the total 

construction cost for the same specific components, as per DEQ GM #06-2012. 
 

6. Represents the portion of the control building associated with process control (32.3%) times the 
overall eligible percentage (Item #5 above) for a net eligibility of 12.62%. 

 
7. Represents a best professional judgment regarding where non-potable water would be needed 

relative to the project component capital costs.   
 

8. Represents all construction costs associated with NRT divided by the total construction cost for 
the entire project, as per DEQ GM #06-2012. 

 
9. Ineligible item, per WQIF Point Source Program Guidelines. 

 
10. Should an alternate treatment process or alternate NRT result from the Value Engineering 

analysis, the performance expectations (especially total nitrogen) may be amended in this 
agreement. 

 
11. Contingency will be reduced to 5% after bids after received. 



 

 

EXHIBIT C 
 

PROJECT SCHEDULE  
Grantee: Alleghany County 
Grant:   #440-S-09-03 
 
 
The Grantee has proposed the following schedule of key activities/milestones as a planning tool which 
may be subject to change.  In particular, the Grantee acknowledges that the appropriate approval 
(Certificate to Construct) must be issued by the Department prior to proceeding with construction.  Unless 
authorized by a grant modification, it is the responsibility of the Grantee to adhere to the anticipated 
schedule for the project as follows: 
 

Activity Date  
a.  Submit Approvable Plans and Specifications On or before Dec. 31, 2008 
b.  Issue Notice to Proceed  On or before May 31, 2009 
c.  Submit letter of Substantial Completion for the project On or before May 31, 2011* 
* Date will be reevaluated relative to preceding milestones and contractual obligations at the time this 